SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.54 dBm) ™M1[1] 15.46 dBm)
836.30980 MHz . 837.08740 MHZ,
= nd 26.00 dB @ nglB 26.00 dB
o i B A 1.253100000 MHz 04 JA! i fetitineed AT (R WY 2.991000000 MHZ]
* Q factor 667.4) b 7 Q factor \ 279.9
0d8 0 de # \l
-10 d8m {‘ -10 dém: "Jl \,’
20 dem A 20 dBm /
\ !
-30 dm— =N o o 7T AT dgms= : - —
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.3098 MHz 14,54 dam nd8 down 1.2531 MHz ML 37,0874 MHz 15.46 dam nd8 down 2,991 WHz
T1 1 835.875 MHz -11.34 dam nd8 26.00 dB T1 L £35.0015 MHz -10.34 dam nd8 26,00 d8
T2 1 837.1322 MHz -11.45 ddm Q factor 667.4 T2 1 B837.9925 MHz -10.18 dém Q factor 279.9
~r
~ I 4 L S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.49 dBm) ™M1[1] 1628 dBm)
" 834.67200 MHz w 895.5410 MHz
= " ndB 26.00 dB)| @ X 26.00 dB|
04 - A e B, 4.955000000 MHz 104 A S .810000000 MHZ]
- 7 q factor 168.4 b 7 Q factor 85.2
1 f
0de 4 0ds .
/ ]
-10 dam , -10 dém: 3
20 dgm 20 dBm
i~ P s f—
| -30 gam— = S T |28
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.672 MHz 14,49 dBm nd8 down 4.955 MHz ML 25,541 MHz 16.28 dam nd8 down 9.81 WHz
TL 1 4.052 MHz -11.52 dam nd8 26.00 dB T1 L 565 MHz 1 dem nd8 26.00 dB
T2 1 9.007 MHz -11.60 dam qQ factor 168.4 T2 1 75 MHz 9.32 dam qQ factor
~ I 4 L S JL 4

Middle Channel / 15MHz / 64QAM

N/A

Spectrum t"é’
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 39 dBm)|
834.7620 MHz
= ndB 26.00 dB
g Al B - ANy 14.416000000 MHz
x T Q factor 1 57.9
o8 | |
] ‘&
-10 d8m L T
/ \
A \
20 dBpRy A L Y, L
20 5 e (A
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 834.762 MHz 15.39 dBm ndB_down 14.416 MHz
TL 1 829.277 MHz -10.57 dbm nd8 26.00 dB
T2 1 843.693 MHz -10.94 dBm Q factor 57.9
~ I 4 L

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.71 2.71 4.45 4.49 9.05 8.99 | 13.42 | 13.46 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.71 - 4.48 - 9.01 - 13.42 - - -
Page Number 1 A10-7 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.95 dBm) ™M1[1] 16.01 dBm)
- " 636.799410 MHz - e 636.160950 MHz
P O By 1.090210979 MHz Al Occ B 1.093570643 MHz,
. }"M’_\. b/ My | . it AT s (L B
d P I
0 7 0 0 )
/
-10 df -10 d
\ /
204 i e 20d 7 !
LA™ N YA A AV NP .
ot oo '
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc K-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
f I I i i I r 1 I i i I
ML f 836.79341 MHz 16.95 dam ML L 835.1B895 MHz 16.01 dam
T1 1 835.954335 MHz 9.56 dBm Oce Bw 1.090210979 MHz T1 L 835.953495 MHz 6.68 dBm Oce Bw 1.093570643 MHz
T2 1 837.044545 MHz 10.98 dam T2 1 837.047065 MHz 8.31 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.69 dBm) 16.08 dBm)
- i 035.969650 MHz 036.569590 MHz
(IR PPNV . SN S 2.719528047 MHz 2.717128287 MHZ
10d
/ \
od { J\
[ \
-10 - \
204 — / ==
P A R NS
a0
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 10001 pts Span 6.0 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.96365 MHz 17.59 dam ML L 835.58930 MHz 16.88 dam
T1 1 835.142936 MHz 12.11 cBm Oce Bw 2.719528047 MHz T1 L 835.141736 MHz 11.16 dBm Oce Bw 2717128287 MHz
T2 1 837.862464 MHz 11.79 dam T2 1 837.858864 MHz 10.90 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.62 dBm) ™M1[1] 15.12 dBm)
637.440900 MHz 900 MHz
= “\f‘% Bre : 4.453554645 MHz @ - 4.492550745 MHZ
g e A s St A A 104 S v Nf g LAZ
/ 1 i \
o d ! 0 d / !
{ \ ] 4
-10 df 'J \\ -10 d / \
204 v 20d + ‘\
A aadin A W e A
-a0 L4
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.4400 MHz 15.62 dam ML 37,7940 MHz 15.12 dam
T1 1 834.293222 MHz 9.79 dBm Oce Bw 4,453554645 MHz T1 L 834253225 MHz 9.07 dBm Oce Bw 4.492550745 MHz
T2 1 838.736776 MHz 9.97 dom T2 1 838745775 MHz 9.50 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30dE SWT  127us @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.76 dBm) ™M1[1] 16.09 dBm)
- ! 835.01810 MHz - M1 837.11790 MHZ,
Occ A 0.059094091 MHz Occ B £.995100490 MHZ
N e a g VC . T3 Wv\vvﬂf}\,«\" SEY
10 ¥ 10 i
\ / 3
0d8 t 0 d 7 y
\
-10 dBm 7 \ -10 dém f \
20 dBm [ | 20 dBm [ 4
b ~f— “ -~ © / = .
RS LS VT e YA I
-30 dom (T
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 8350181 MHz 16.76 dam ML 37,1179 MHz 16.89 dam
T1 1 §32.00045 MHz 11.53 dBm Oce Bw 9.059094051 MHz T1 L £32.00245 MHz 9.53 dBm Oce Bw £.99510049 MHz
T2 1 841.05354 MHz 12.12 dam T2 1 840.99755 MHz 9.78 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.22 dBm) ™M1[1] 17.17 dBm)
- 1] 839.04670 MHz - 1 83000560 MHZ,
:c By 13.420657994 MHz N Ocg Bre 13.465653435 MHz
et JW"\,.M*\"&*V\/‘“M_ {" I N e ]
10 d 10 di =
‘\ i \
o8 ; | 0 de ! :
] /
/ ) / \
-10 dBm - -10 dBm -
) Lo /
s e i A [z s Vi,
o
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 10001 pts Span 40,0 MHz CF 836.5 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839.0467 MHz 18.22 dam ML L 830.0056 MHz 17.17 dam
T1 1 829.80167 MHz 11.84 dBm Oce Bw 13.420657934 MHz T1 L £29.73268 MHz 11.85 dBm Oce Bw 13.465653435 MHz
T2 1 94322233 MHz 10.55 dam T2 1 843.19833 MHZ 10.13 dam
L ] J - ( JU J ) v

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.48 dBm) ™M1[1 16.17 dBm)
0 896.709820 MHzZ - e 895.400910 MHz
1.097210279 MHz LA N Occ B . 2.718928107 MHz
104 [P Wy < 104 M A T Fr AT N2
0d8 0 d
-10 dBm -10 dém
3
20 dBm . 20 deém .
7 ; "~ o1 -
= =2
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.70382 NMHz 14,48 dam ML 835.40001 MHz 16.17 dam
TL 1 835.949295 MHz 7.18 dm Occ Bw 1.097210279 MHz T1 L 835.141736 MHz 10.39 dBm Occ Bw 2.71692B107 MHz
T2 1 837046508 MHz 6.82 dom T2 1 837.860664 MHz 9.01 dam

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.24 dBm) ™M1[1] 15.00 dBm)
- 034.652200 MHz - 835.07210 MHZ,
i Occ B 4.489551045 MHz ; Occ Bre 9.015008490 MHZ
1 o 1y eV e el il i 's o
10 df ﬁ e i 10 d 7 = has ¢
{ \ \
0d8 0 d 4
7 \
! \ ) \
-10 dBm j‘ \ -10 dém 7 T
20 dem / Y 20 dam f'
- e ; e o
o v . a0 gt o
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.6522 MHz 14,24 dBm ML 8350721 MHz 15.00 dam
T1 1 834.258224 MHz 8.54 dBm Oce Bw 4,489551045 MHz T1 L 53199845 MHz .61 dBm Oce Bw 9.01509849 MHz
T2 1 838.747775 MHz 9.39 dam T2 1 84101355 MHz 8.90 dam
L ] J - ( JU J ) v

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 1160 0B w RBW 300 kHz
SWT  12.6 ps @ VBW 1 MHz

Mode FFT

(@ 17k Max

20

MIL1] 26 dBm

Bas 10 MHz

'-;*

AL e N Y

Occ Bw 13423657634 MHZ

0 e

10 dBm:

20 dgm ’

V]
p{\:\f
-t dBm

-
A

-40 dam:

-50 dém

-60 dBm

CF B36.5 MHz

10001 pts

Span 30.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value |
M1 1

Function | Function Result

835.3751 MHz
829.79867 MHz

14.26 dBm
9.93 dém
10.78 dBm

Occ Bw 13.423657634 MHz

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.60 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 UIB!I';“H PURIOUS INE_ABS P, [-\ 20 GBH‘.‘P [E\ S
10 dem ! I 10dBm -
| |
0 ‘ l 0 dem f
-10 d8m ! -10 dBm
SPURIOUS_LINE_ABS \ {
-20 dem b\ -20 dBm 7
-30 dBm f - -30 dem
|\, M
-40 dBm 5 "\M« -40 dBmyF T
-50 dem - JI‘ LY Jgﬁ‘er -
i o a Y -
_____ e~ I L,) M"—“’“’f\“v—»»—»___._._
-60 dem = — ]
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,04006 MRz -48.62 dbm -35.62 dB 51> D0n MHE | 849 ptD Wiz 100.000 KAz TR EEET 50,74 o _gwl
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -23.96 dBm -10.56 dB 540,000 MH= 850,000 MH2 20,000 kiz 24000050 MHz ~22.50 dBm oo de
824.000 MHz 526,000 MHz 100.000 kHz 824.24476 MHz 20.98 dBm -0.02 db 50,000 MHz 850.000 MH2 166 D00 kHz BED. 10450 MHz 48.64 dBm 3564 B
S
'

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem f' ree \ 10derf rh \
ods 1 : i x:lan-‘j !
\
-10 dBm s | -10 dpm
SPURIOUS_LINE_ABS r‘ \
-20 dem: “l M - Bm Lm
-30 dém -30 dem "‘ \1"
E 4#’”‘/ ) .,
40 dem 1 40 dBm
f-""/ [
-50 dBm = = 50 dem
R
N I By ————. N
" 50 derm S
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz ~36.46 dBm -23.46 dB 847,000 MHz 849,000 MHZ 100 000 kHz e 162 dbm -17W|
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -27.01 dém -14.01 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -24.66 dBm -11.86 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.74525 MHz 13.01 dBm -16.09 dB& £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.27 dbm -23.27 db
.
i 1 r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26 / 1.4MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P f\ 20 gbine ﬂ 5
10 dBm { \ 10.dém 7 ]|
o dd | 0 dBm J‘
-10 dBm ‘ -10 dBm. f
SPURIOUS_LINE_ABS \ r
20 dBm ,\q -20 dBm J
-20 dBm -30 dBm “/ A
2l \
-40 dem ;.r W""\Wth -40 c:7mk-
50 dam A aBm -
o [t
e — N
50 dBm — i
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,95604 MHz -49.26 dBm -36.26 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.,75125 MHz 19.90 dBm -10.10 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.73 dBm -11.73 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -20.80 dBm -7.90 dB
824.000 MHz 826,000 MHz 100.000 kHz 82426474 MHz 20.14 dBm -0.86 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05435 MHz -49.07 dBm -36.07 dB
S
Y
]—' [ '—[ 1 v

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 2 ”‘k\ 10 darr:"’""'"' \
0 da /‘ ! o dor \
|
-10 dem - I -10 dpm
SPURIOUS_LINE_ABS l l
-20 dem J 20MBm Lv
g .
-20 dBm ﬂr/‘ﬂ 30 dem .\\\1
40 dBm = 40 dem \I .
/‘/' v e
-50 dem — . ,
m i —— 50 dem
——-v—‘-—"“"‘"‘—v_u“ﬁ
-60 dem E—
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -38.25 dém -25.25 d 547.000 MHz ﬁsﬁ%mz 100.000 kHz a:?ﬁg MAz 12.28 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -28.37 dém -15.37 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.70 dBm -12.70 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.59241 MHz 12.22 dBm -17.78 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.57 dbm -24.57 db
Y
)i i )
15:37:01 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P f\ 20 gbine /‘\ 5
\
10 dem / \\ 10 dBm: [ '\
ode / 0 dBm
l [ ]
-10 dBm 10 dBm—
SPURIOUS_LINE_ABS l J
20 dem y 20 dim
.30 dem / lﬂ\ -30 dBm
. ?r\J |
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815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -51.31 dém -38.31 de 847.000 MHz 849.000 MHz 100.000 kHz 848,76523 MHz 19.13 dBm -10.87 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -27.80 dBm -14.80 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -96.24 dBm -13.24 dB
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815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -41.73 dém -26.73 d 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?m; MAz 10.98 dBm -19W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -32.63 dém -19.63 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.11 dBm -17.11 d8
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£15.000 MHz | £23.000 MHz 100,000 kiz 522,96204 Mnz ~20,35 dém -16.35 0B §46.000 MHz | 849,000 MMz 100,000 Kiz TR TR T -ZUWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55950 MHz ~28.60 dbm -15.60 d& 949,000 MHz | 850000 MHz 30,000 kHz 849,01948 MHz -26.14 dBm -13.14 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,03207 Mhz ~31.28 dbm -18.28 08 §46.000 MHz | 849,000 MMz 100,000 Kiz T EREPE .51 cB -mWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35950 MHz -28.25 dbm -15.29 d8 949,000 MHz | 850000 MHz 30,000 kHz 849,01648 MHz -28.30 dBm -15.30 dB
£24.000 MHz 527.000 MHz 100.000 kHz 626,13936 MHz 8.26 dBm -21.74 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -28.53 dBm -15.59 dB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,07203 MHz 36,73 dem -23.73 06 846.000 MHz 849,000 MHZ 100,000 kHz 89680170 MHz 2 54 dbm 22.76 dB
£23.000 MHz 824,000 MHz 30.000 kkz 923,99550 MHz -32.57 dBm -19.57 8 849,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -31.72 dBm -18.72 dB
824.000 MHz 827.000 MHz 100.000 kHz 6826.12937 MHz £.92 dém =23.07 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -32.87 dbm -19.87 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,00809 MHz -30.20 dem -17.20 d 844.000 MHz 849,000 MHZ 100 000 kHz e e =1 dom -zzwl
523.000 MH2 | 694,000 MHz £0.000 kHz 823,35950 MHz -27.52 dbm -14.52 d8 849,000 MHz 850000 MHz 50,000 kHz £49,00350 MHz -26.65 dBm -13.65 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,07203 MHz -33.01 dem -20.01 de 544,000 MHZ 849,000 MHZ 100,000 kA2 84710440 MHZ =60 dbm -24W|

823.000 Mrz | 82+4.000 Mz £0.000 kHz 829 SALES Mz -30.04 dém -17.04.d8 849,000 MHz | 850,000 MHz 50.000 kHz £49,03347 MHz -29,57 dBbm -16.57 db

824.000 MHz £29.000 MHz 100.000 kHz 82564585 MHz 5.094 dBm ~24.06 di 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -30.60 dbm ~17.60 db
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E15.000 MAz 923,000 MHz 100,000 kHz 522,03207 MHz -37.03 dem -24.03 de 544,000 MHZ 549,000 MAzZ 100,000 kHz B47.67383 MHZ %67 dbm 25.13 0B
523.000 MHz £824.000 MHz 50.000 kiz 82399550 MHz -32.28 dém -19.28.d8 §49.000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -29.28 dBm -16.28 dB
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523,000 MHz £24.000 MHz 100,000 kHz 82394156 MHz -29.04 dém -16.04 08 843.000 MHz 850.000 MHz 100,000 kHz 840,13437 MHz -28.15 dBm -15.15 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,95215 MHz -34.09 dem -21.09 d& 539,000 MHz 849,000 MHZ 100 000 kHz oy 312 dbm _Zﬁwl
523.000 MHz | B94.000 MHz 160.000 khz 823,54256 MHz -32.35 dbm -19.35 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00450 MHz -29.33 dBm -16.33 dB
824.000 MHz B34.000 MHz 100.000 kHz £31.02797 MHz 3.43 dBm -26.57 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.47353 MHz -33.09 dBm -20.09 dB
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E15.000 MAz 923,000 MHz 100,000 kHz §22,17283 MHz -40.20 dem -27.20 dB 539.000 MHZ 849,000 MHZ 100,000 kA2 894.60030 Mz 513 dom _27W|

523,000 MHz £24.000 MHz 100,000 kHz 82397353 MHz -35.42 dém -22.42 8 843.000 MHz 850.000 MHz 100,000 kHz 849,04745 MHz -32.20 dBm -19.20 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,06404 MHz -35.86 dem -22.86 dB 534,000 MHZ 549,000 MAzZ 100,000 kA2 836.01450 MAz 165 dbm -zaml
523,000 MHz £24.000 MHz 200,000 kHz 82398352 MHz -30.56 dBm -17.56 d& 843.000 MHz 850.000 MHz 200.000 kHz 849,06943 MHz -29.08 dBm -16.08 dB
£24.000 MHz 539.000 MHz 100.000 kHz 83675974 MHz 1.87 dBm -26.13 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -34.33 dBm -21.33 dB
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£15.000 MRz 523,000 MHz 100,000 kHz 522,82018 MHz -38.08 dem ~25.08 db 834.000 MHz 849,000 MHZ 100,000 kA2 84284865 MOz 081 dBm ~20.10 dB
£23.000 MHz 824,000 MHz 200.000 kHz 823,99351 MHz -33.16 dém -20.16 dB 543,000 MH= 850,000 MHz 500,000 kHz 240.00450 MH= 31,46 dbm 18,46 dB
824.000 MHz £39.000 MHz 100.000 kHz 632.02448 MHz 0.79 dém -29.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.48452 MHz -37.27 dbm -24.27 dB
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E15.000 MAz 923,000 MHz 100,000 kHz §22,70829 MHz -43.05 dem -30.05 de 534,000 MHz 849,000 MHZ 100,000 kA2 e 0,02 dbm -3UWI
523,000 MHz £24.000 MHz 200,000 kHz 82399251 MHz -35.72 dBm -22.72 8 843.000 MHz 850.000 MHz 200.000 kHz 849,00150 MHz -33.33 dBm -20.33 dB
£24.000 MHz 539.000 MHz 100.000 kHz 63108042 MHz -0.05 dBm -30.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.16484 MHz -40.90 dBm -27.30 dB
I J1 1 3
Date:r 2 16:04:11 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm 4
ey W S NN —_— -~ e ~ ]
R e g
50 dBm—T-
et
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.98284 MHz -55.58 dBm -42.58 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.46788 MHz -55.31 dBm -42.31 dB
860,000 MHz 1.000 GHz 100.000 kHz 9B6.77441 MHz -55,28 dBm -42,28 dB 860,000 MHz 1,000 GHz 100.000 kHz 960.36988 MHz -55.07 dBm -42,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85726 GHz -44.69 dBm -31.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -44.37 dBm -31,37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -39.87 dBm -26.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -39.53 dBm -26.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21177 GHz -41.33 dBm -28.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36716 GHz -41.11 dBm -28.11 dB
— _— — —
L L J o L L L

Highest Channel / QPSK

pec 1 I:\‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm ——
P e L B
e o e uaill
-50 dBém
-mm""J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 200.45388 MHz -55.57 dBm -42.57 d8
860.000 MHz 1,000 GHz 100.000 kHz 987,33422 MHz -55.19 dem -42.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -44.60 dBm -31.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -39,90 dBém -26.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36766 GHz -41.17 dBm -28.17 d&
i
JL J -
Date: 2 17:38:04
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FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26 / 3MHz

Date: 2

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm =
— ™ A —
I, et . - el S P RN RS
-50 derr -50 dBm .
IJ WIJ
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 803.59368 MHz -55.46 dBm -42.46 dB 30.000 MHz §15.000 MHz 100.000 kHz 793.53650 MHz -55.69 dBm -42.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 938.53046 MHz -55.38 dBm -42,38 dB 860,000 MHz 1.000 GHz 100.000 kHz 909.51016 MHz -54.88 dBm -41,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48438 GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -44.61 dBm -31.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -39.75 dBm -26.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -39.77 dBm -26.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -41.30 dBm -28.30 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -41.26 dBm -28.26 dB
— _—
)i o )i o
L JL ) L L J
D 2 18 19:00:52
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dam S
" ORI Ly - e ) U
50 dem JI
i
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 206.92972 MHz -55.76 dBm -42.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.47651 MHz -55.25 dem -42.25 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -44.50 dbm -31.50 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92276 GHz -39,80 dBm -26.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.68708 GHz -41.24 dBm -28.24 dB
i
JL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm T 40 dBm
o N S F—— P e PN DS
i il e et et
-50 derr . -50 dBm
'J e '
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 799.47269 MHz -55.56 dBm -42.56 dB 30.000 MHz 815.000 MHz 100.000 kHz B804.37863 MHz -55.71 dBém -42.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 968.34722 MHz -55,34 dBm -42,34 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.54349 MHz -55.15 dBm -42,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -44.61 dBm -31.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52837 GHz -44.77 dBm -31,77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -40.03 dBm -27.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.60408 GHz -41.35 dBm -28.35 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69408 GHz -41.43 dBm -28.43 d&
_— —_—
)i o )i o

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm ] .
s et ainis et o
-50 dBém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 811.93379 MHz -55.25 dBm -42.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 939.65678 MHz -55.14 dem -42.14 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52837 GHz -44.73 dBm -31.73 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,97025 GHz -39,93 dBém -26.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.68358 GHz -41.33 dBm -28.33 d&
i
JL J

Date: 2
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LTE Band 26 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

v ||| Spe

Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P [‘I—'IIRI[]H.‘\' INE_ABS PABS .10 aﬁF_p- PURIOUS INE_ABS PABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
X 40 dBm =
L e [ » I i fressgrsstaussrnl
-50 dBm—- 50 dBm—1-
——
70 d8 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 35005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B814.53394 MHz -55.45 dBm -42.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 611.03540 MHz -55.52 dBm -42,52 dB
860,000 MHz 1.000 GHz 100.000 kHz 873.41220 MHz -55,22 dBm -42,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.41619 MHz -55.32 dBm -42,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53137 GHz -44.69 dBm -31.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.33 dBm -31,33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -39.87 dBm -26.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -39,90 dBm -26.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70257 GHz -41.19 dBm -28.12 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -41.28 dBm -28.28 dB
_— _—
i ™) i

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dBm Py =y . A,
r.._....u..mn’ v
-50 dBém J
-70 des
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 777.49406 MHz -55.66 dBm -42.66 dB
860.000 MHz 1,000 GHz 100.000 kHz 91819727 MHz -55.03 dém -42.03 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -44.69 dBm -31.69 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -40,01 dBm -27.01 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.70957 GHz -41.06 dBm -28.06 d&
i
JL J
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LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
Py o ——_y A
. . S e — ot L T
-50 derr R -50 dBm 0
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.54131 MHz -47.39 dBm -34.39 dB 30.000 MHz §15.000 MHz 100.000 kHz 812.37532 MHz -56.82 dBm -43.82 dB
860,000 MHz 1.000 GHz 100.000 kHz 926.03466 MHz -56.64 dBm -43,64 dB 860,000 MHz 1.000 GHz 100.000 kHz 989.01366 MHz -56.69 dBm -43,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49238 GHz -45.97 dBm -32.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97026 GHz -45.88 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -41.50 dBm -28.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -41.44 dBm -28.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72557 GHz -41.68 dBm -28.68 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01677 GHz -41,79 dBém -28.79 d&
_— —_—
)i o )i o
L JL ) L L J
D 16:08: 00 16:09:1
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
‘ - O e | IS R
-50 dBém —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 21492641 MHz -56.84 dBm -43.84 d8
860,000 MHz 1.000 GHz 100.000 kHz 999.83672 MHz -56.79 dem -43.79 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -45.59 dBm -32.59 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.90326 GHz -41,38 dBm -28.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91077 GHz -41.75 dBm -28.75 d&
i
JL J
Date: 27
TEL : 886-3-327-3456 Page Number 1 A10-26 of 27

FAX : 886-3-328-4978




ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0130
30 Normal Voltage 0.0103
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
PASS
0 Normal Voltage 0.0041
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0067

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A10-27 of 27
FAX : 886-3-328-4978
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.93 5.68 6.09 - PASS
TEL : 886-3-327-3456 Page Number 1 A11-1 of 26

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 10MHz / QPSK

Spectrum &2 Spectrum &2
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
] - T
o o e o ——
N B3
0.0 - - 0.0 - -
A B
\ 5
\
1E-03 “ - 1E-03 .
i i
\ |
{ ,
1E-04- \\ - 1E-04- \
.\ T
1E- i - 1E- -
CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 2160 dem 27,24 dbm 5.55 d 2.52 4B .20 0B .93 08 5.28 08 Trace 1 [ 2111 dem 27,58 dem 5.45 d8 3.01d8 4.75 d8 5.68 d8 5.20 68
Marker Marker
JL J | BERREEE I ] L i ] Wiy e
Spectrum -
Ref Level 30.00 cbm  Offset 1160 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
|
o, e
=
N
0.0 .
X
1E-03
5
\\
\
1E-04 .
1E- |
CF 819.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |
Trace 1 19.932 dBm 27.08 dBm 7.16 d8 3.07 dB 5.07 dB 6.09 dB 6.81 dB
Marker
i ] AEREeE e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FG4D1913

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.62 | 14.26 - -
Middle CH 1.27 1.28 2.99 3.01 4.87 4.90 9.66 9.97 - - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.32 - - -
Middle CH 1.25 - 2.96 - 4.89 - 9.83 - - - - -
Page Number 1 A11-3 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.14 dBm)| 15.43 dBm
819.20980 MHz 818.66430 Mz
20 st 20
~ 1 Ends 26.00 dB ¥ 26.00 dB
o Tt et Sl - e 1.278300000 MHz 104 ' - 1.281100000 MHZ|
Q factor 640.8] / Qfactor | 639.0)
od 0 d
- 72 i ¢
-10 df -10 d
/ s A
20 df 20 df — ,' =
¥ -
P - - - T W,
gl T e W
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 819.2008 MHz 16.14 dBm ndB_down 1.2783 MHz M1 E1E.6643 MHz 15.43 dem ndB_down LZELL MHz
TL 1 818.3622 MHz -9.66 dBm nd8 26.00 dB T1 L B16.3566 MHz -10.72 dBm nd8 26.00 dB
T2 1 919.6406 MHz -9.85 dBm Q factor 640.8 T2 1 819.6378 MHz -10.54 dBm Q factor 639.0
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.77 dbm)| MI[1]
81915580 MHz 818.61040 MHz
20 20
Y PR T 26.00 dB N ~ ndg_ . 26.00 dB
1T Bt 2.997000000 MHz| 104 I e i S " antatiany 3.015000000 MHz
Q factor \ 273.3) ] Q factor \ 271.5
\ \
0 d —7
L 04 I?
\ ] \
- — 20 d If -
S N PNy oy §
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.1558 MHz 17.77 dBm nd@ down 2.997 MHz M1 B81B.6104 MHz 17.52 dBm nd@ down 2015 MHZ
TL 1 817.5075 MHz -6.05 dBm nd8 26.00 dB T1 L B17.5015 MHz -8.57 dBm nd8 26.00 dB
T2 1 820.5045 MHz -8.28 dBm Q factor 273.3 T2 1 820.5165 MHz -8.67 dBm Q factor 271.5
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.62 dbm)| MI[1] 14.83 dBm
819.60900 MHz 819.41000 MHz
20 20
¥ ndg 26.00 dB ¥ nde 26.00 dB
104 T el LAV - F e Py 4.875000000 MHz 104 e AN A B, 4.905000000 MHZ|
T Q fac \ 168.1 / 167.1
od T l‘ od | |
/
{ b
-10 df '\ 10 d - \v
1 \ / \
204 — 20d 4 4
~J \ e (¥ ~
<0 o = . . A . ~
-40 df
50 d -50 di
&nd 60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 819.500 MHz 15.62 dBm ndB_down 4.875 MHz M1 E10.41 MHz 14.83 dBm ndB_down 4,905 MHz
TL 1 816.562 MHz -10.74 dam nd8 26.00 dB T1 L B16.572 MHz -11.07 dam nd8 26.00 dB
T2 1 821.438 MHz -10.67 d8m Q factor 168.1 T2 1 B21.478 MHz -11.49 ddm Q factor 167.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : F

G4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att 0dE SWT  126ps @ YBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.85 dBm) ™M1[1] 16.46 dBm)
’ 821.7770 MHz 819.9590 Mz
20 20 b
_ndpy_ X 26.00 dB ¥__ndp 26.00 dB
~ | e N e, o e BT I g N el -
104 9.670000000 MHz| 10 4 o ~ L \ 9.970000000 MHZ|
[ Q factor | 85.0 ] Q factor 82.2
od 1 0 di |
i
10 df 1\ 10 d 7
\
20 d — s 20 di
e e, Y A S,
-30 dg < -
|~
~40 df
50 d -50 di
-60 d 60 d
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 821.777 NMHz 16.85 dem ndB_down 9.67 MHz M1 10,050 MHz 16.46 dBm ndB_down 9,97 MHZ
TL 1 814.145 MHz -6.96 dBm nd8 26.00 dB T1 L 14,085 MHz -9.65 dBm nd8 26.00 dB
T2 1 823.815 MHz -8.32 dBm Q factor 85.0 T2 1 B24.055 MHz -9.73 dBm Q factor 2.2
L JL J L JL

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

J

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.87 dBm)| MI[1] 16.20 dBm
825.9660 MHz 822.9390 MHz
= - 26.00 dB @ e 26.00 dB
g e 14.625000000 MHz| 104 N ™ VR 14.266000000 MHz
Q factor 56.4 Q factor 57.7)
a § o - ]\
-1 d ‘; 10 di 3
S / \
A~ i et \ AL LATAW e .
z0d [ £ 20d — —
I /‘/ v !
- 30
e
A
50 di
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.366 MHz 16.87 dBm nd@ down 14.625 MH2 M1 1 B22.939 MHz 16.20 dBm nd@ down 14,266 MHZ
T1 1 814.337 MHz -9.47 dBm nd8 26,00 dB T1 L £14.427 MHz -10.29 dBm nd8 26,00 d8
T2 1 828.963 MHz -9.20 dBm Q factor 56.4 T2 1 B2B.693 MHz -9.44 dBm Q factor 57.7
L I 4 L [S JL -

TEL:

FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.74 dBm) ™M1[1] 16.61 dBm)
819.26570 MHz 819.29380 MHz
20 4 20 d8
Hge 26.00 dB X ndb ) 26.00 dB
o N Ad e PABN A 1.258700000 MHz 104 e e i T 2.961000000 MHz
- J Qfactor | 650.9) - i Q factor \ 276.7
/
0d8 0 d .
A F
-10 dam -10 dam: -
/ \
/ / \
20 dgm - 20 dBm f
f
; / \ . N { =
e A 20 dor > [ =
W\ A
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 819.2657 MHz 14,74 dBm nd8 down 1.2587 MHz ML 819,338 MHz 16.61 dBm ndB_down 2,961 MHz
TL 1 818.3734 MHz -11.11 dbm nd8 26.00 dB T1 L B17.5185 MHz -9.21 dBm nd8 26.00 dB
T2 1 819.6322 MHz -11.24 d8m Q factor 650.9 T2 1 B820.4805 MHz -9.12 dBm Q factor 276.7
~ I 4 L S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.20 dbm)| MI[1] 16.03 dBm
817.61100 MHz R 821.6170 MHz
a1
= T 26.00 dB @ B nde ¥ 26.00 dB
104 LA AW 4.895000000 MHz| 104 b R RIS el A 9.830000000 MHz
* 7 167.0) b Q factor 83.6)
| / \
0d8 0 d
-1
-10 dBm T -10 dém
20 dBm 20 dem
= AW 30 d - S
E m-— 7 T = - m— .
PaiTaaY \TAzITAY T 7
40 dBm AT dEm
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 817.611 MHz 14,20 dBm nd8 down 4.895 MHz ML L B21.B17 MHz 16.03 dam nd8 down 9,83 WHZ
T1 1 816.552 MHz -12.16 dm nd8 26.00 dB T1 L £14.005 MHz -10.33 dbm nd8 26,00 d8
T2 1 821.448 MHz -12.07 dém Q factor 167.0 T2 1 B23.B35 MHz -9.97 dBm Q factor
~ I 4 L S JL 4

Low Channel / 15MHz / 64QAM

Spectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
(@ 15k Max
14.98 dBm
824.5070 MHz
= it 26.00 dB|
o T e B, 14.326000000 MHz
- il’ 57.6
0 dé:
/
>,
-10 dBm
20 dBm -
-30 dem—
r
-0 dBmy
50 dgm
-6 dBm
CF 821.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,587 NMHz 14,98 dam nd8 down 14.326 MHz
T1 1 814.247 MHz -11.16 dam nd8 26,00 dB
T2 1 828.573 MHz -11.37 d8m Q factor 57.6

J

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.39 | 13.46 - -
Middle CH 1.08 1.10 2.72 2.68 4.47 4.49 9.07 8.97 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.49 - - -
Middle CH 1.09 - 2.70 - 4.49 - 9.00 - - - - -
Page Number 1 A11-7 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.62 dBm) ™M1[1] 3 dBm)
0 ML 819.076990 MHz - 618.891650 MHz
| Qe By 1.086011339 MHz 1.101409853 MHz
S et e
o a0 04
o d I 0 di
-10 df -10 d
s /
204 20d
Y| PN i N [ e A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 10001 pts Span 2.8 MHz CF 819.0 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.07699 MHz 17.62 dam ML B1E.89165 MHz 15.58 dam
T1 1 918.457974 MHz 9.93 dBm Oce Bw 1.086011399 MHz T1 L 818.453775 MHz 7.20 dm Oce Bw 1.101409659 MHz
T2 1 819.543985 MHz 9.37 dam T2 1 819.555184 MHz 7.33 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.99 dBm) ™M1[1] 17.13 dBm)
- 020.240080 MHz - 019.636540 MHz
2.721927807 MHz 2.688931107 MHZ
10d 104 5 ¢
ad o0d { '
/ \
-1 d 10 di L \
204 e — J
|~ e
el
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 819.0 MHz 10001 pts Span 6.0 MHz CF 819.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.24008 MHz 17.99 dam ML 510.53654 MHz 17.13 dam
T1 1 817.646535 MHz 10.92 dBm Oce Bw 2.721927607 MHz T1 L 817.663334 MHz 9.70 dBm Oce Bw 2.688931107 MHz
T2 1 820368463 MHz 10.80 dam T2 1 820.352265 MHz 9.93 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.32 dBm) 15.21 dBm)
- 17.107200 MHz - 559800 MHz
I Occ B 4.474552545 MHz 4.497550245 MHZ
10d "y f\""w"'ﬁwvx—v\‘\'\ 0d b
. [ L \ ]
a o
7
/ \ ]
-10 df / -10 d \
204 20d Hf A
\_,«—1/'\," Il | b \"\«-f\.. e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.1072 MHz 15.32 dam ML L 20,5598 MHz 15.21 dam
T1 1 916.768223 MHz 10.18 dBm Oce Bw 4,474552545 MHz T1 L 816.746225 MHz 9.70 dBm Oce Bw 4.497550245 MHz
T2 1 821.242776 MHz 10.36 dam T2 1 821.245775 MHz 9.21 dam
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30dE SWT  127us @ VBW 1MHz  Mode FFT o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.11 dBm 16.05 dBm)|
= - L . L
Pupmr T ‘
10d 104
f / \
ods J‘ 0 de I,’ |
\
-10 dBm ’,’ - -10 dBm LY
20 dBm / \‘ 20 dBm S
2 - — v 2 —
PN il i NP L~
apetfm -30 gém
-40 dBm 40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 10001 pts Span 20.0 MHz CF 819.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.5338 MHz 17.11 dam ML 21,5557 MHz 16.05 dam
T1 1 314.44245 MHz 12.79 dBm Oce Bw 9.079092051 MHz T1 L £14.58445 MHz 9.58 dBm Oce Bw £.97310269 MHz
T2 1 82352155 MHz 11.33 dam T2 1 823.51755 MHZ 10.48 dam

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

ctrum t"%’ pectrum l";“
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.68 dBm) 16.21 dBm)
0 M1 822.33990 MHz - o 820.21610 MHz
| p § s Bre 13396660334 MHz : By 13468653135 MHz
. FA I X‘V"\.‘- T A aL 2 oa kwr.j\'\.»,,w/\r\\ e o T
. If 1 . 1
0d8 'l‘ A 0 da J' K,
3
-10 dam + ‘\\ -10 dém: { “
20 dBm ek A Vel Vi L P ™ L] N
2 ¥
-30 dBm
-an @b
po
-50 dBm -50 dém
-60 dBm -60 dBm
CF B21.5 MHz 10001 pts Span 90.0 MHz CF 821.5 MHz 10001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 822.3300 MHz 16.68 dBm ML 520.2161 MHz 16.21 dBm
TL 1 814.79867 MHz 11.78 dBm Oce Bw 13.396660334 MHz T1 L £14.744568 MHz 11.69 dBm Oce Bw 13.458653135 MHz
T2 1 §28.19533 MHz 10.90 dBm T2 1 828.2 MHz 10.46 dam

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A11-9 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 14.70 dBm) ™Mi[1 15.04 dBm)|
019.250010 MHz 019.554940 MHz
20 20
[ Bre 1097490251 MHz - 2.708129187 MHZ
04 " 104 e Sandin Al e
- - !
! i
0d8 v 0 d h )
/ |
-10 dBm -10 dém 1
/ / \
20 dBm 20 dBm ! ¥
/ \ / \
30 dBm : | -20 dem . ==
AN R e va e v o
0 dBm -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 10001 pts Span 2.8 MHz CF 819.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 813.25001 MHz 14,70 dam ML L 819.55404 MHz 15.04 dam
T1 1 918.456574 MHz 7.46 dBm Oce Bw 1.097490251 MHz T1 L 817.646935 MHz 9.07 dBm Oce Bw 2708129187 MHz
T2 1 819.554065 MHz 6.63 dam T2 1 820.357064 MHz 10.13 dam
~ I 4 S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.12 dBm) ™M1[1] 15.22 dBm)
- 617.401200 MHz - 822.77360 MHZ,
1 Occ B 4.499550045 MHz Occ Bre 9.009099090 MHZ
w0 2 r 0d P, LA e 2
h / 1 h / |
| |
0d8 4 0 d '
/ \ \
-10 d8m -10 dém: T
\
\ \
20 dgm ‘\ 20 dBm
30 4B = 30 dém % e
AR e g
“40 d3m il
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.4012 MHz 13.12 dam ML 22,7736 MHz 15.22 dam
T1 1 816.752225 MHz 8.16 dBm Oce Bw 4,499550045 MHz T1 L £14.51445 MHz 8.52 dBm Oce Bw 9.00909909 MHz
T2 1 821.251775 MHz 8.51 dam T2 1 823.52355 MHZ 9.48 dam

Low Channel / 15MHz / 64QAM

Ref Level 30.00 dBm

Offset 1160 0B w RBW 300 kHz

jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100
(@ 17k Max
14.67 dBm
623.86680 MHz
= _A'/,g : 13.492650735 MHz
104 walany v Al
0 dé: J
-10 dBm
20 dBm f v
- A
J_/v-f v ATavae
-30 dbm
CF 821.5 MHz 10001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823,858 MHz 14.67 dam
T1 1 814.76267 MHz 10.90 dBm Oce Bw 13.492650735 MHz
T2 1 9.88 dBm

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

(%]

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

@ 1Rm AvgPwr

Spectrum

Ref Level 23,00 dBm Offset 11.60 dg
SGL Count 100/100

Mode Sweep

E.lRm AvigPwr

20 dB SR : 20 dBirit-Gheek :

10 d;;m ! 10 d:;—m ml

] [

-10 dBm \' -10 dBm f"' r

-20 dém \ -20 dBm ‘ f* : I

-30 dBm! dﬁw;‘r){ b -30 dBm i hl,\uw

40 dem -t o ~40 dem 7T {.J \

T L b ™ s et s V] g e s i s faes
-60 dBm -60 dBm

-70 dBm: -70 dBm

CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz

Spectrum Emission Mask
Tx Power 22.67 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 23.00 dBm

RBW 30.000 kHz

__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.95339 MHz -16.45 dem 35.13 A8 3.45 0B ~3.000 MHz | 737500 kHz | 100.000 iz | B22.41199 MAz —3.28 dom 556,95 db 302608
737,500 kHz | -700.000kHz | 300.000Hz | B13.99839 MHz 38,41 dBm -59.00 de -16.41 dB 937500 kHe | 700,000 kHe | 300,000 Hz | B22.57250 MHz 6917 dem 92,17 db 4017 db
700.000 kHz 737.500 kHz | 300.000 Hz 81540375 MHz -67.78 dém -90.45 dé -47.78 dg 700,000 kHz 737.500 kHz | 300.000 Hz 824,00375 MHz -38.84 dBm 61,84 dB -18.84 dB
737,500 kHz 3.000 MHz |_100.000 kHz 815.52052 MHz -42.76 dBm -65.45 dB -29.76 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.03804 MHz -16.43 dBm 30,43 dB 343 dB
i i 1 )

Lowest Channel / Full RB

Highest Channel / Full RB

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23.00 dém Offset 11.60 de
SGL Count 100/100

Mode Sweep

[@1rm AvgPwr

[T

-30 dBm

-50 dBm

-40 dBm.

-50 dBm

-60 dBm

-70 dBm

-60 dBm

CF 814.7 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 21.76 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

-70 dem:

CF 823.3 MHz 5601 pts

Span 6.0 MHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 21.90 dBm

RBW 30.000 kHz

__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.90847 Mrz -19.50 dem 1.6 dB .50 dB ~3.000 MHz 737 500 kFz | 100.000 Friz 52253904 MAz ~20.18 dBm 2.0 db 71608
737,500 kHz | -700.000kHz | 300.000Hz | B13.99946 MHz 4464 dBm -66.40 dB -24.64 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 892 50516 MHz 4389 dBm 6560 db 2360 db
700.000 kHz 737.500 kHz | 300.000 Hz £15.40054 MHz -44.67 dém -60.42 dé -24.07 dB 700.000 kHz 737.500 kHz | 300,000 Hz 824.00054 MHz -43.46 dBm 6537 dB -23.46 dB
Z37.500 kHz 3.000 MHz 1_100.000 kHz 81545410 WHz 20.64 dBm ~42.40 dB 72,6408 737.500 kHz 3.000 MHz | 100.000 kHz 824.04330 MHz -20.40 dém 42,31 d8 740 dB
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-11 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB

Highest Channel /1 RB

Spectrur

oo Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

Ref Level 23,00 dBm Offset 11.60 dg
SGL Count 100/100
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.16 dBm T# Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.34 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.95018 MHz -15.92 dem 38.08 dB 2.02 0B ~3.000 MHz | 737500 khiz | 100.000 KHz 552 53625 WAz 5.9 dom 584 o5 04508

737,500 kHz | -700.000kHz | 300.000Hz | 813.99839 MHz 38,51 d8m -60.67 dB -18.51 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 822 50830 MHz e959 dam 9193 dE 4959 de
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Tx Power 20.93 dBm

standard: None
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Spectrum Emission Mask
Tx Power 21.17 dBm

Standard: None

RBW 30.000 kHz Tx Bandwidth 1.400 MHz
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__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.83877 MHz 22,62 dBm -43.55 dB 0.62 0B ~3.000 MHz | 737 500 kfiz | 100.000 Kz | B22.52661 MIz 21,10 dBm 7.7 db 5.10d8
737500 kHz | -700.000 kHz | 300.000Hz | 813.99411 MHz -46,04 dBm -66.97 dB -26.04 dB 737500 kHz | -700.000 kb | 300000 He | B22 50518 MHz 4400 dem 5616 0B B400d8
700,000 kHz 737.500 kHz 300.000 Hz 81542411 MHz -46.07 dém -67.00 dB -26.07 dB 700.000 kHz 737.500 kHz 300,000 Hz 824.02411 MHz 4497 dBm 66,14 dB 2497 dB
Z37.500 kHz 3.000 MHz 1_100.000 kHz 815455168 WHz 2l72 dém ~42.54 dB 8.72d8 737.500 kHz 3.000 MHz | 100.000 kHz 524.04016 MHz 21.31 dém 42,46 dB .31 dB
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